Q&A for Collecting Cancer Data: Lung
Thursday, December 1, 2016
________________________________________________________________
Q1: If you code 2 for carcinomatosis do you code 0 or 9 for the other sites (BBLDLL)?
A1: Note:  It is possible to have metastatic disease to a specific organ AND also have carcinomatosis. If a patient has metastatic disease to bone, brain, liver,  lung or distant nodes AND carcinomatosis, use code 1 for the appropriate field (bone, brain, liver) and use code 2 for carcinomatosis. If a patient has metastatic disease to a site other than bone, brain, liver, lung or distant nodes AND carcinomatosis, assign code 2 for carcinomatosis. Code 2 for carcinomatosis takes priority.
________________________________________________________________
Q2: You said to code pleural effusion in Mets at Diagnosis - Other, which code should be used?
A2: Code 1.
________________________________________________________________
Q3: What if you have carcinomatosis but don't know which sites are involved?
A3: In the Mets at Diagnosis – Other field you would use code 2 and for all the other data items you would use code 0.  
________________________________________________________________
Q4: 
1. Please give an example of when you would use ‘Code 9-UNK is involved metastatic site’ for the data item Mets at Diagnosis BBDLLO.
2. I thought BAC (bronchioloalveolar carcinoma) was “out of favor” with pathologists. Is it still a valid histology type?

A4: 
The only example I can think of is from my central registry days.  I would receive information stating that the patient was diagnosed elsewhere with metastatic disease and is at the facility for treatment, but I do not have any information on what type of metastasis the patient has.  I would use Code 9 – Unknown.  
As far as BAC, I believe you are correct that pathologists are refereeing to bronchioloalveolar carcinoma as adenocarcinoma in situ, hopefully we will come to consensus on this when we update the ICD-O-3.  
_____________________________________________________________________________________


Q5: in Pop Quiz #1 - If you are to compare the latest diagnosis (most recent) left 2012 and right 2014 why wouldn't this be 2 primaries, 1 in the left lung and 1 in the right lung Rule M6, making for a total of 3 primaries (right 2009, left 2012 and right 2014)?
A5: When you look at the MPH rules you have to keep in mind the full picture.  
I think we can all agree that the 10/8/2009 is the first primary. As a registrar we would have abstracted that case and it would be in our registry. On 10/3/12 they find a second tumor in the contralateral lung. We go through the rules and the first one that applies is M6. M6 tells us that a single tumor in each lung means two primaries. SEER is clarifying in the post that the two tumors do not have to occur at the same time.  So now we have two primaries.
Now it is 3/26/14 and the patient is found to have another tumor. This one is in the same lung as the 2009 tumor. We go through the rules and M6 no longer applies because the patient has had more than one tumor in one of his lungs. Rule M7 does not apply and neither does rule M8 ( the timing rule). SEER is telling us in this post that for M rules that are based on timing, we are only to compare the two most recent incidences.  So we compare the 2014 tumor to the 2012 tumor. There has been less than three years so rule M8 does not apply. We keep going through the rules until we get to rule M12. Rule M12 tells us we should not consider the 2014 tumor a third primary.
________________________________________________________________
Q6: If you are only comparing the most recent tumors then it is rule M6 left and right.  In the end you were comparing the 2 right tumors and they are > 3 years apart rule M8.  
A6:  You would only compare “the most recent tumors” when applying the timing rule (M8)  So in this case the 2012 is compared to the 2014 tumors when we get to rule M8.  Rule M8 would not apply. Therefore, we move on. The first rule that applies is M12.
________________________________________________________________
Q7: Does M6 apply to synchronous tumors only or metachronous tumors or both - reference pop quiz #1 question.
A7: M6 applies to both synchronous tumors and metachronous tumors.  By synchronous, I mean all tumors are identified at the same time. By metachronous, I mean tumors are diagnosed at different times.  
________________________________________________________________
Q8: I am still wondering about pop quiz 1.  I get that you compare the latest to the most recent--but you have a right lobe in 2014 and a left lobe in 2012.  Why wouldn't it be Rule 6? Do you assume based on the 09 that 14 is metastatic?
A8: When you look at the MPH rules you have to keep in mind the full picture.  This patient by the time they are diagnosed with the Right lung in 2014 now has a total of two tumors in that right lung.  So with that knowledge and going through the rules you will get to rule M12.  
_______________________________________________________________
Q9: On quiz #1, scenario 2 question #6, why was the answer "C" and not "D"? The tumor was six years apart and with two different histologies per lung.
A9: Remember when using the MPH rules you stop at the first rule that applies.  Rules M1-M5 do not apply to this scenario.  When we get to rule M6 (a single tumor in each lung is multiple primaries) this applies because in the scenario we had a right lung and left main bronchus. A single tumor in each lung is two primaries per  rule M6.
________________________________________________________________
Q10: We have seen many cases with imaging description of tumor invades hilum.  Which T category should we stage for this? 
A10: I don’t see this addressed in the AJCC manual
________________________________________________________________
Q11: From pop quiz 3…why is a tumor measuring 2cm coded as a T2a? It invades the visceral pleura but does not reaches 3cm. I will assign only a T2.
A11: This is a tricky one! I think the way the definition for T2, T2a, and T2b is written is difficult to understand.
Look on page 263 in the blue box if you read the T2 category it states that T2 tumors with these features are classified T2a if 5cm or less.  Because the tumor extended into the visceral pleura and was less than 5 cms we would use T2a. So the size component for T2a (3-5cm) only applies if the tumor is not in main bronchus, is not invading the pleura, and is not causing atelectasis or obstructive pneumonitis that extends to the hilar region.  If any of those conditions are met and the tumor is less than 5cm, then it is a T2a. That includes tumor measuring 001-to 050.
________________________________________________________________
Q12: Why pM1b for pop quiz 6?
A12: The patient had pathologic confirmation of distant metastasis (thoracentesis) and clinical confirmation of brain mets. Both were diagnosed prior to any treatment. The thoracentesis showing malignant cells meets the criteria for pM. Since the confirmation was prior to any treatment we can use the pM value in the cM data item. The pleural effusion is an M1a. We also have the CT showing the brain mets. Brain mets is M1b. We always code the highest appropriate value (M1b).
The p indicates there is pathologic confirmation of distant mets.  The M1b is the highest applicable value.
We will be talking about this in greater detail during the AJCC Staging webinar next month.
________________________________________________________________


Q13: I thought that if a patient had pM1B we did not code the pM1B in the pathological section unless we had pathologic T and N, we only coded the pM1B in the clinical.  I thought this was said in a previous AJCC staging webinar
A13: 
For pathologic stage, 
· If you have met the rules for classification for the pT, then pT and pN will not be blank. 
· If pT and pN are not blank, then you can use a cM value in the pM data item.
· If you have not met the criteria for the pT, then pT and pN have to be blank. If pT and pN are blank, you cannot use a cM value for the pM data item.
· You can always use a pM value in the pM data item.
We’ll be discussing this in more detail on the AJCC webinar.
________________________________________________________________
Q14: If we know the highest pT category, but no resection was done, do we code pN if we have a FNA of the LN or do we leave pN blank?
A14: 
· If you have pathologic confirmation of the highest T category and an FNA of a LN, you have met the rules for classification so you could enter information in the pT and pN data items even though the primary tumor was not resected. 
· If you don’t have pathologic confirmation of the highest T and the primary tumor was not removed, then the pT and pN will be blank even if you do have confirmation of the lymph node status.
________________________________________________________________
Q15:  In the SEER Summary pop quiz, if they did a thoracentesis and it was negative, would it still be considered distant?
A15: I believe they follow the same rules as AJCC...there needs to be at least two thoracentesis showing it is negative to say it is not related to the cancer.
________________________________________________________________
Q16: What is the edition of the Cancer Staging Atlas you using? If companion to 7th edition can you tell us exactly where you saw the imaging discussion?  I can't find it glancing through.
A16: TNM Staging Atlas with Oncoanatomy second edition. It goes along with AJCC TNM 7th edition.
________________________________________________________________


Q17: In rules for classification I thought I understood you to say that 80% of small cell lung cancer involve metastatic sites.  I take that section to mean that 80% of small cell lung cancer are in fact metastatic cancer and not the primary site.  Is that accurate? 
A17: The way I understand that section is that 20% of small cell carcinomas are localized. The other 80% are regional by direct extension, regional to lymph nodes, or there is distant metastasis.
You do bring up a good point that we didn’t really discuss. Metastasis to the lungs from primary sites outside of the lungs is very common. 
________________________________________________________________
Q18: Quiz 2 Scenario #2 - questioning should the size be picked up for T. I am aware that ambiguous terms are not used for AJCC TNM, so I chose not to count the size and I used TX but my team are questioning it?  Please confirm
A18: You have to take the entire scenario in context and decide if that 4cm mass is the primary tumor. If yes, code accordingly. If not, then use TX.  I would feel pretty confident assigning a cT in this scenario.
________________________________________________________________
Q20: Scenario 1 -would scope of regional lymph node be a 4 for removal of 1-3 nodes?
A20: We sent this question to the CAnswer forum for clarification. You can follow at 
http://cancerbulletin.facs.org/forums/forum/fords-national-cancer-data-base/fords/initial-diagnosis/scope-of-regional-lymph-nodes/68323
________________________________________________________________
Q21: Scope of regional lymph nodes code 1 should only be used if less than a full lymph node is removed. If less than a full lymph node is removed, then nodes examined and positive cannot be 01 and 01.
A21: When looking at FORDS, I don’t see anything that says code 1 is only used if less than a full lymph node is removed. However, based on responses from registrars, it sounds like that is a common coding practice. We’ve sent this question to the CAnswer forum to get clarified.
________________________________________________________________
Q22: With case scenario 1, if we only have imaging reports of mediastinal lymphadenopathy with no mediastinoscopy excision of LN, do we stage clinical N to cNx? 
A22: I wish I could give you a definitive yes or no answer. However, that isn’t the case anymore. Now registrars are being asked to make a judgement call.  Things that need to be considered as part of the decision making process are:
· What type of imaging was done?  Spiral CT or PET/CT are much better at identifying lymph node metastasis than x-ray.  Registrars need to be aware of the various types of imaging procedures and how much weight should be given to the results.
· Do other sources in the record lead you to believe that the physician thinks the patient has lymph node mets?
· Is the patient being treated as if lymph nodes are positive?  Was surgery done? Is radiation being given to the hilar and mediastinal areas?
If a registrar still cannot decide if the physician thinks the patient has regional node metastasis, it’s ok to code as cNX.
________________________________________________________________
Q23: Case Scenario 1: Why is clinical N = cN3? 
A23: This is a tricky one!  The imaging did not show any N3 lymph nodes. However, during the mediastinoscopy the excised a single contralateral mediastinal lymph node (N3). Since this was done prior to treatment, the excised lymph node would be coded as cN3 in the cN data item.
If the patient had gone on to have the primary tumor removed (rules for pT had been met), the mediastinal node removed during the mediastinoscopy could have also been coded as a pN3 in the pN data item even if no additional nodes had been removed.
________________________________________________________________
Q24: If a mediastinoscopy is done and the lymph nodes are all negative.  The surgeon then does a lobectomy and does not remove lymph nodes.  What is the pathological N?
A24: the lymph nodes removed during the mediastinoscopy would be coded as a cN0 in the cN data item and as a pN0 in the pN data item.
________________________________________________________________
Q25: Adenopathy is an exception for lung primaries. The terms adenopathy, enlargement and mass in the hilum or mediastinum should be coded as involvement for lung primaries only.
A25: This is true for Collaborative stage and Summary Stage, but not for AJCC staging.  ________________________________________________________________
Q26: Would the term "superior sulcus tumor" be also accepted as a first date of diagnosis clinically as a term of Pancoast Tumor? They are the same thing.
A26: I checked the ICD O 3 manual and didn’t see superior sulcus tumor or Pancoast tumor documented. For reportability I wouldn’t use either one unless I could find reportable terms.  Superior sulcus tumor is a way of describing where a tumor is located (at the apex of the lung). These tumors can extend through the lung into the brachial plexus causing “pancoast” symptoms (see page 264 in the AJCC Manual).  
________________________________________________________________


Q27: Can you go over "pleural based mass" not being CS EXT to Pleura. 
A27:  A pleural based mass could either be a mass in the lung near the pleura or a nodule in the pleural that is metastastic from the lung primary. I found a couple of sites that help explain what the physicians are referring to.
http://www.clevelandclinicmeded.com/medicalpubs/diseasemanagement/hematology-oncology/pulmonary-nodules/ 
https://www.urmc.rochester.edu/encyclopedia/content.aspx?contenttypeid=22&contentid=pleuraltumors 
________________________________________________________________
Q28: When a patient has a mediastinoscopy with biopsy of lymph node(s) do you assume that the lymph nodes are excised rather than just biopsied?
A28: I would not feel comfortable making that assumption. I would want to see the pathology report.
________________________________________________________________
[bookmark: _GoBack]Q29: Do we ignore multiple nodules if they're always stable? My case has 1 mass in left and 1 mass in right with 2 other small nodules. Left mass biopsy = 8070/3 and right mass not biopsied. With chemo, the left & right masses respond (smaller) but the 2 other are stable (same size). Later, the left mass progresses, the right mass is slightly larger and the 2 other nodules are again stable (same size as originally). Do we apply M1 (using Note 2) and code a single primary OR do we apply M6 (single tumor in each lung) and code 2 primaries (ignoring the 2 "stable" nodules)?? We are concerned that the masses that are stable are not related to the cancer.
A29: Sending to Ask a SEER Registrar for clarification
________________________________________________________________
Q30: When you have a tumor in the right lung, a tumor in the left lung and 'nodules' also noted on the right would you consider this two primaries or one primary? Is the term nodule the same as a tumor / lesion/ mass (equivalent terms) or do we ignore the term nodule.
A30: Sending to Ask a SEER Registrar for clarification
